MC35 Parts List

Table of Contents

Cabinet

Air Cooled

Water Cooled
Evaporators
Freezing Chamber
Spray Bar Drive
Sump

Control Box

Wiring Diagrams



CABINET ASSEMBLY PARTS LISTING

ITEM
NUMBER

1

~N >

Y

PART
NUMBER

A23784-007
A23784-002

03-1417-15
03-1419-09
A26183-005
A26183-002

03-1417-15
03-1419-09
A23899-006
A23899-002

03-1404-10
A23900-006
A23900-002

03-1404-10
A27822-001

A26179-001
15-0156-00

DESCRIPTION

Panel, Top - (Enamel) Sandalwood
Panel, Top - (Stainless Steel)
Attaching Part, Index 1

/A
)/ /A

5

REQ'D
NUMBER

Lockwasher, No. 8 Countersunk External Tooth

Screw, No. 8 x 1-1/2 S/T Flat Hd
Panel, Front - (Enamel) Sandalwood
Panel, Front - (Stainless Steel)
Attaching Part, Index 2

Lockwasher, No. 8 Countersunk External Tooth

Screw, No. 8 x 1-1/4 S/T Flat Hd (SS)
Panel, Left Side - (Enamel) Sandalwood
Panel, Left Side - (Stainless Steel)
Attaching Part, Index 3

Screw, No. 8 x 1/2 T/F Tap (Stainless Steel)
Panel, Right Side - (Enamel) Sandalwood
Panel, Right Side - (Stainless Steel)
Attaching Part, Index 4

Screw, No. 8 x 1/2 T/F Tap (Stainless Steel)
Chute, Cube - w/Cover

Frame Assembly
Emblem Plate

MC35 1-88
Page1




PARTS ILLUSTRATIONS AND PARTS LISTS

MAJOR ASSEMBLIES AIR-COOLED PARTS LISTING

ITEM
NUMBER

1

o b w

PART
NUMBER

12-2263-21

No Number
02-0706-00
03-1407-05
03-0571-01
18-0398-01

03-1407-05
03-0571-00
12-0675-25
no humber
18-3704-02
18-3704-07

03-1417-03
No Number
18-3800-07
18-3800-02
18-3800-03

DESCRIPTION

Pump Assembly, Water

Attaching Parts, Index 1

Holder, Drain Tube

Clamp, Worm Drive

Washer, No. 1/4 Plain

Screw, No. 1/4-20 x 1/2 T/C Hex Hd
Air Cooled Condenser

Attaching Parts, Index 2

Washer, No. 1/4 Plain

Screw, No. 1/4-20 x 1/4 T/C Hex Hd
Fan Blade

Mount, Fan Motor

Fan Motor, 230/60/1

Fan Motor, 208/60/1

Attaching Parts, Index 3
Lockwasher, No. 8 External Tooth
Screw, No. 8-32 x 1-1/4 Phil Recess Pan Hd

Compressor, 208/60/1
Compressor, 230/60/1
Compressor, 208-230/60/3

Not Hllustrated: Compressor Overload:

0 o~

10
11
12
13

14
15

16

17
18
19
20

18-2300-32
18-2300-25
18-2300-31

02-2426-02
No Number
No Number

03-1417-15
03-1419-09

03-1404-08

12-2135-01
12-1434-01
11-0345-02
11-0353-03

03-1403-14
A29835-020
02-2038-01

03-1526-01
No Number

02-0571-00
A26230-001
16-0723-01
A23929-001
13-1394-01

208/60/1
230/60/1
208-230/60/3

Drier

Control Box Cover

Control Box Assembly

(See Page 31)

Attaching Part, Index 7

Lockwasher, No. 8 Countersunk External Tooth
Screw, No. 8 x 1-1/4 S/T Flat Hd

(Stainless Steel) (used to attach LEFT end)
Screw, No. 8 x 3/8 T/F Tap (used to attach
RIGHT end)

Valve, Solenoid - Hot Gas

Inlet Assembly, Water

Control, Cube Size

Control, Bin Level

Attaching Parts, Index 10 & 11

Screw, No. 8-32 x 3/16 Phil Recess Pan Hd
Exchanger Assembly, Heat

Curtain Assembly

Attaching Part, Index 13

Clip, U-Type

Freezer Assembly, Dual (See Page 25)
Attaching Parts, Index 14

Screw, No. 1/4-20 x 1/2 T/C Hex Hd

Flow Control, .30 gpm Air-Cooled

Water Inlet Fitting

Condenser Shroud

Pal Nut

MC35 1-88
Page 2

REQ’'D
NUMBER

1

—_ ok ot —h

- = N=MNN

- N = e At ]

—_ = N B



PARTS ILLUSTRATIONS AND PARTS LISTS

N~

§

e/
a N ) A

\

MC35 1-88
Page 3



PARTS ILLUSTRATIONS AND PARTS LISTS

MAJOR ASSEMBLIES WATER-COOLED PARTS LISTING

ITEM
NUMBER

1

(o) J6) B - @b ]

PART
NUMBER

12-2263-21

No Number
02-0706-00
03-1407-05
03-1571-01
18-3306-02

03-1407-05
03-0571-00
16-0401-00
11-0198-02
A15924-000

18-3800-07
18-3800-02
18-3800-03

DESCRIPTION

Pump Assembly, Water

Attaching Parts, Index 1

Holder, Drain Tube

Clamp, Worm Drive

Washer, No. 1/4 Plain

Screw, No. 1/4-20 x 1/2 T/C Hex Hd
Condenser, Water-Cooled
Attaching Parts, Index 2

Washer, No. 1/4 Plain

Screw, No. 1/4-20 x 1/4 T/C Hex Hd
Elbow, 3/8 NPT x 3/8 Flare Brass
Valve, Water Regulator

Bracket, Mounting - w/nipple

Compressor, 208/60/1
Compressor, 230/60/1
Compressor, 208-230/60/3

Not fllustrated: Compressor Overioad:

16

17
18
19

18-2300-32
18-2300-25
18-2300-31

02-2426-02

No Number
No Number

03-1404-04
No Number

03-1417-15
03-1419-09

03-1404-08

12-2135-01
12-1434-01
11-0345-02
11-0353-03

03-1403-14
A29835-020
02-2038-01

03-1526-01
No Number

02-0571-00
A26230-002
16-0723-01
13-1394-01

208/60/1

230/60/1

208-230/60/3

Drier

Attaching Part, Index 5

Tie, Cable

Cover, Control Box

Attaching Part, Index 6to 7

Screw, No. 6 x 1/4 T/F Tap (Stainless Steel)
Control Box Assembly (See Page 31)
Attaching Part, Index 7

Lockwasher, No. 8 Countersunk External Tooth
Screw, No. 8 x 1-1/4 S/T Flat Hd

(Stainless Steel) (Used to attach LEFT end)
Screw, No. 8 x 3/8 T/F Tap

(Used to attach RIGHT end)

Valve, Solenoid - Hot Gas

Inlet Assembly, Water

Control, Cube Size

Control, Bin Level

Attaching Parts, Index 10 & 11

Screw, No. 8-32 x 3/16 Phil Recess Pan Hd
Exchanger Assembly, Heat

Curtain Assembly

Attaching Part, Iindex 13

Clip, U-Type

Freezer Assembly - Dual

(See Page 25)

Attaching Parts, Index 14

Screw, No. 1/4-20 x 1/2 T/C Hex Hd

Flow Control, .50 gpm

Water Inlet Fitting

Pal Nut

MC35 1-88
Page 4

REQ'D
NUMBER

1

NN

_ el - NN

——h N = 5 -k ok N

- - N






PARTS ILLUSTRATIONS AND PARTS LISTS

FREEZER ASSEMBLY - DUAL

ITEM PART REQ'D
NUMBER NUMBER DESCRIPTION NUMBER
1 02-2369-02 Fork, Drive - Upper (left-hand thread) 1
2 12-0675-25 Blade, Fan - Drivemotor 1
3 A24656-001 Drivemotor Assembly, Agitator 1
4 13-0176-00 Gasket ~ Agitator Drivemotor Assembly 1

Attaching Parts, Index 3 & 4
03-1404-28 Screw, No.6 x 1 T/F Tap 4
5 02-2369-01 Fork, Drive - Lower (left-hand thread) 1
6 A24502-001 Plate, Mount Upper 1
7 A24500-001 Plate, Mount Lower 1
Attaching Parts, Index 6 & 7
03-1417-05 Lockwasher, No. 10 External Tooth 2
03-1404-18 Screw, No. 10 x 5/8 T/F Tap 2
(used in two upper holes in Index 6)
03-1417-05 Lockwasher, No. 10 External Tooth 2
03-1360-00 Screw, No. 10-16 x 1/2 S/T 2
(used in middle holes in Index 6)
03-0571-00 Screw, No. 1/4-20 x 1/2 T/C Hex Hd 3
(used to attach Index 6 to 7)
03-1417-05 Lockwasher, No. 10 External Tooth 2
03-1404-18 Screw, No. 10 x 5/8 T/F Tap 2
(used in middle two holes in Index 7}
03-1417-05 Lockwasher, No. 10 External Tooth 2
03-1360-00 Screw, No. 10-16 x 1/2 S/T 2
(used in lower two holes in index 7)
8 No Number Chamber, Freezing - Upper 1
9 No Number Chamber, Freezing - Lower 1

(See Page 30)

MC35 1-88
Page 6



PARTS ILLUSTRATIONS AND PARTS LISTS

MC35 1-88
Page 7



PARTS ILLUSTRATIONS AND PARTS LISTS

FREEZING CHAMBER ASSEMBLY

ITEM
NUMBER

i

& WN

NN~ m

oo

o

10

X1

X2

X3

PART
NUMBER

02-2129-01

02-2065-02
02-2124-01
02-2123-01
A27218-002
A27217-002

A24830-001
03-1404-10
A25480-001
13-0617-25
No Number

'A27687-001

02-2120-01
02-2028-01
13-0674-07

02-1358-01

No Number

A24198-001

A24198-003

A24198-004

DESCRIPTION

Spacer, Tube

Attaching Part, index 1

Plug, Hole

Cover, Insulation

Cover, Freezing Chamber

Platen Assembly, Cup (SMALL ice cube cups)
Platen Assembly, Cup (MEDIUM ice cube cups)
Attaching Parts, Index 2, 3, 4

Washer, Centering

Screw, No. 8 x 1/2 T/F Tap

Bar Assembly, Spray

O-Ring

Bushing/Bearing (Left-hand threads)
Bushing, Nut (Used in UPPER Chamber)
Bearing, Spray Bar (Used in LOWER Chamber)
(Also order P/N 13-0168-00 Water Seal

with Iindex 7a or 7b)

Bottom, Inner

Tube, Tygon (8-inch Ig.) (Order by the foot)
Attaching Part, Index 9

Clamp, Hose

Sump, Freezing Chamber (See Pg. 30)

NOTE: Spray Deflectors below, are ONLY used
on SMALL ice cube Cup Platen
Assembly P/N A27218-002.

Detlector, Spray

(Installed at rounded ends,

over top of cup molds)

Deflector, Spray

(Installed around hole in Platen,
with notch as shown)

Deflector, Spray

(Installed LAST, under two tubes
and over ends of X2)

MC35 1-88
Page 8

REQ'D
NUMBER

NN & B B - \C 3\ e o

NN



PARTS ILLUSTRATIONS AND PARTS LISTS

X1

BOTH BUSHINGS ~ &
HAVE LEFT-HAND 7b @\n
THREAD )

The above shown X-parts

are ONLY used on Cup

Platen Assembly P/N A27218-002,
for SMALL size ice cube cups.

MC35 1-88
Page 9



PARTS ILLUSTRATIONS AND PARTS LISTS

DUAL DRIVE SPRAY ASSEMBLIES

ITEM
NUMBER

W =

COOOM~NoW:n

T o

PART
NUMBER

02-2369-02
12-0675-25
A24656-001
13-0176-00

03-1404-28
02-2369-01
A25480-001
13-0653-00
13-0617-25
No Number
02-2271-01
No Number

13-0168-00
A29687-001
02-2120-01
13-0675-07

02-1358-01
02-2121-02
A23827-001
03-1409-11
02-2122-01

A29687-002

A29868-001
02-2369-01
13-0168-00
A29687-001
A29687-002
No Number
02-2271-01

DESCRIPTION

Fork, Drive - Upper (Left-hand thread)
Blade, Fan - Drivemotor

Drivemotor Assembly, Agitator

Gasket - Agitator Drivemotor Assembly
Attaching Parts, Index 3 & 4

Screw, No. 6 x 1 T/F Tap

Fork, Drive - Lower (Left-hand thread)

Bar Assembly, Spray (w/rubber tips)
Rubber - Spray Bar

O-Ring

Tube Assembly, Water

Support, Spray Bar

Tube, Water (Available only in Index X,
Water Tube Assembly, Kit P/N A29868-001.
Obsolete, order Index X.

Seal, Water

Bushing, Nut (Also order Index 10, Water Seal)
Bearing, Spray Bar

Tube, Tygon (8-inch Ig.) (Order by the foot)
Attaching Parts, Index 13

Clamp, Hose

Housing, Inlet

Plate, Support - Spray Bar

Washer, Non-Metallic - (7/8-inch 1.D.)
Plug, Bottom

{(Used on Lower Freezing Chamber)
Bushing, Nut (Also order Index 10, Water Seal)
(Used in Upper Freezing Chamber)

Kit - Water Tube Assembly

Fork, Drive (Left-hand thread)

Seal, Water

Bushing, Nut (Left-hand thread)

Bushing, Nut (Left-hand thread)

Tube, Water (Order Kit P/N A29868-001)
Support, Spray Bar

MC35 1-88
Page 10

REQ’'D
NUMBER
Ref.
Ref.

Ref.
Ref.

Ref.
Ref.
2

4
2
,
1

AN = = N —

- - N NN A

-k d b N) = =



PARTS ILLUSTRATIONS AND PARTS LISTS

-
1
\v“,ll w H\\v \.?
o o
> S
m \\ LN .ssl |\\
[%] el v / ’
2 ® N / ) ! n
W w b / Vg
0n o>~ { .,——
so..w ] vy
<0¢g 1 > e
2g~ — NA S B 1] L
w2 Co
[
3« ) ¥
a ., \:
J 't}
\ 54
\ x4
N . e
™ ~ 2o
R €z
Lo w ". -
L0
owdgsk
P
w Q

—_— e — M — — - —_——— —
by —_—— e
©
@
-
-
3 oy
[=] PRI
N
E O
N
o] Nt
o N

&
L—

-

CHAMBER
{Ref.)

UPPER
FREEZING

2
4
ij>

TUBE
KIT

WATER
ASSEMB

MC35 1-88

Page 11



PARTS ILLUSTRATIONS AND PARTS LISTS

o /

REFERENCE
ONLY
FREEZING CHAMBER — SUMP W/TUBES
ITEM PART REQ'D
NUMBER NUMBER DESCRIPTION NUMBER
NOTE: P/N A24819-001 shipped as replacement

for both upper and lower Freezing

Chamber, with Index 10a installed. For

upper Freezing Chamber, also order

Index 10b.
1 02-2081-01 Tube, Female 4
2 A24379-001  Tube, Female - (Cut off) 1
3 13-0617-02 O-Ring 5
4 02-2080-01 Tube, Male 3
5 02-2125-01 Pipe, Stand 1
6 02-2082-01 Tube, Pick-Up - Pump 1
7 02-2121-01 Housing, Inlet 1
8 A23827-001 Plate, Support - Spray Bar 1
9 03-1409-11 Washer, Non-Metallic - 7/8-inch 1.D. 1

10 No Number Plug, Bottom 1
10a 02-2122-01 Plug, Bottom Ref.

(Used in Lower Freezing Chamber)
10b A27197-002  Plug, Bottom Ref.
(Used in Upper Freezing Chamber)

MC35 1-88
Page 12



MC35 CONTROL BOX

ITEM
NUMBER
1

2.

w

>

PART
NUMBER
18-1902-29
18-1902-34
12-2048-02
12-0739-01
18-1903-29
18-1903-34
11-0388-02

12-1879-02
12-1979-01
12-1912-01
18-1901-15
12-0426-01
12-1213-04
12-1213-10
12-1213-13
02-2242-01
03-1403-40

DESCRIPTION

Run Gapacitor, 230/60/1
Run Capacitor, 208/60/1
Contactor, single phase
Contactor, three phase
Potential relay, 230/60/1
Potential relay, 208/60/1
High pressure control
(Water Cooled Only)
Relay

Timer & Switch

Circuit Board

Start Capacitor

Toggle Switch

Snap bushing, 1/2"
Snap bushing, 7/8"
Snap bushing, 11/2"
7/8" stand off

Screw

MC35 1-88
Page 13




WIRING DIAGRAM
230-115/60/1
Air Cooled

CAUTION: MORE THAN ON= DISCONNECT MEANS MAY BE THIS- UNIT MUST
T REQUIRED TC DISCONNECT ALL POWER TO THIS UNIT. BE GROUNDED

THIS UNIT SHDOWN 1N THE TIMED

1S AMP FUSE MAX CURE SZE FCRTION COF THE FREEZING CTCLE
—————— N\ - * L2 8]
v I THERLCSTAT

l;g:_:; VOLTAGE B SUW  [AvE PUW POWER

o “ . N FINISHRIG { §RELAY,
I.I.l.! v leli/u./l 5‘ : @ @ @ TIMER
R R L= E iﬂ;]
| 8 b SW
L w R R r:c FINSHING TMER | BIN  MISTER
_ o _ - S o N . S | seLar Ty oo o 4 3+
2 3 — ®- TF
: —© SN | THERWO. SW
MCTOR CUBE| S12€
NI S
,NS,L@ FINSHING *
RELAY - L CONT
Or——
FAN NOT
S ©®©
FiresH T
—~ &
WATEE BLLERD|ELAY
~

o

HCT [GAS SCLENOIL
7N
FUME\__/HOTCR

] DRIVE ( __wee M

) '

T »uu‘c&
'

I e /

1
i
i
I
t - - | SNMITCH ' SMITm 1
_.‘_j_ i . : ! |
RSttt - -
|
]

MASTIP {CVERESE W

Bm
A ]
IR l
L] 'Y
[ r—wom )'Acmn 1
. : | MOT
1
; ! FiN CONTACTER
; [&]8
¥ 1] o, SWITCH

HUN « | CAPRJITCR
FOTENTIAL POTENTIAL

Y ——d )
| I ™ g e
' E IR b iy vy
- N RELAY RELAY o
g ! ! ' SART! [ ZrralITeR,
i

— r-;.cvr_cm;
(a2535Z - 004} COMERISSCA TIERKISTAT socinir LowHe =08

J

i SCLEND | \
BIN WATER HOT  GAS

MC35 1-88
Page 14



WIRING DIAGRAM
230-115/60/1
Water Cooled

CAUTION: MORE THAN ONE DISCONNECT MEANS MAY BE

REQUIRED TO DISCONNECT ALL POWER TO THIS UNIT.

IS AMP FUSE MAX cuse SIZ€
— N\ 7 THERMOS TAT
BY g voLTace FUMP DRIVE FUMF
T 230/15/60N =Y vor @ Mot
e —— b
Bx —3u—
ex w R e —Zo_
. D P el [ BU 8x .
[ J - ——— W '—_‘t_ -’ ! - !
BEDNAG g Ve
& T
le 12 § i
1
[m]
! =
1
___________ '
5 v
r
T y
RUN
™~ H H H Wian
SCAPRCITOR O VOSWITCH ¢ SWITCH 1 PRESS
J L i Jcenvray

MASTER  COMPRESSOR

N T —
\ v &
wr / ©
T I 1 l
etk Yoy il “oa
FUSITE |1 L & L
EXTERNAL 13; I+I L_,v_,
PROTECTOR
AZSZ“@ COMPRESSOR THERNOS TAT SOLENOID SCLENCID
N WATER HOT  GAS

MC35 1-88
Page 15

THIS LT SHOWN IN THE TIMED
PCRTION OF THE FREEZING CYCLE

L2

THIS UNIT MUST
BE GROUNDED

(8]

WAT EF

HCT|GAS SOLENOIO

[cont

POWER

‘INISHNG? RELAY
TIMER

FINSHING TIMER
o RELAY o 4
TF
SWT. |THERMO. '_“'G‘
TIMER |LCTOR cue| size FReess
ccmreol]
THEMO
FouSH! MASTER
RELAT T RELAY n
® M
SWITCH

FINGH

SOLENOWD| RELAY

Cy —

)
BUMP \___/WOTOR
DRNVE MOTOR
PUMI MCTOR

CCNTACTOR ( ) * l
e

CoNP. SWITCH
| nurg) CAPACITOR
POTENTIAL POTENTIAL
REL AY COn
>s_an'} CAPMITCR
/;qaxsson

2 V1

Con

N



WIRING DIAGRAM
208/60/1
Air Cooled

CAUTION: MORE THAN ONE DISCONNECT MEANS MAY BE THIS UNIT MUST
T REQUIRED TO DISCONNECT ALL POWER TO THIS UNIT. BE GROUNDED
THIS UMNIT SHOWN IN THE TIMED
1S AP FUSE Max CUBE S1ZE PORTION OF THE FREEZNG CYCLE
u
-———‘Vll.g;_ L_I%[— \:‘LY—AGV THERMOSTAT PUMP  DRIVE PUMP 2 " POWER
r——;!—v 200 /115 76011 'L_‘H uoT ) (MOT @ FHEng :I:Eﬂ
o [TV pn g 7 1
W R e e — | FRISHNG e o
[ 8 _ Bk O RELAY coL 1431
=% s - : S S Foemagmemd TF o 1F
. - SW [ THERND. SW
. ] TWER [MOTOR cuee| size
H ( ) I@ g F HERMO J-
o V&m :z'ﬁtg r“w‘?‘.‘:‘ W"'—*

waT ER [5oLENID| RELAY

. —
r — POTENTIAL
PR I—%_.. \ . BU HOT (GAS SOLENOID
'

B R
8uv g I
’_ :l r ' ! PUMP NMOTOR
1TOR 7 ¢ | OSWITCH b SwITCH )
el 1 | |

Ty o FF*" 1 MASTER  COMPRESSON i BAVE OToR
e v
START |
*—EWOW*
£ T 2 &

B - = FaN .

g/ oA v L_—\ ) oL CowP. Switcn
wioa T . | srx_ —  ex J RN ) CAPACITOR
FUSITE . I o .

EXTEANA [ ! | LM h , Porcutc mr:r:un:.“

- LAY A
A2H9c2 - W proTecton ! [ ’smv”‘cwmma_‘** }-‘—’*
° - COMPRESSOR THERNNSTAT l [ SOLENAD ] ‘ SOLENCIO IQ\"“W

o R ()

MC35 1-88
Page 16



WIRING DIAGRAM
208/60/1
Water Cooled

CAUTION: MORE THAN ONE DISCONNECT MEANS MAY BE THIS UNIT MUST
REQUIRED TO DISCONNECT ALL POWER TO THIS UNIT. BE GROUNDED

THIS UNIT SHOWN N THE TIMED
15 AMP FUSE MAX cUBE SIZE FCRTION (F THE FREEZING CY(LE

L2 [
¥ AV R THERMOSTAT
NSV L ;'c_uu.e = POWER ———
i 208/6C/ ! FINISHING { | RELAY
"sv 1 7 TIMER
o [Tt i
Bax w R R FN/'.;_M\MO. TWER | BIN
=== RELAY w49 Iy
[ B S = == = = —t— S T 4 @'&/@ TF it
-- -- 1 s~ r»cwo;_uc«
= ! TIMER (CTCR cuBE| sIzE 2RSS
1 ! 3 x
FoNhex
) N N R ra st
g ! @] FiNSHiNG
] FINISH . .
'LZ T2 § , ; freay RECAY v irsu
_‘B-:, ! @L-__‘f T
\ SWITCH
|
i
L B H
| FINSH
; , —~ & @
i i
{ : WATEA [50UENCD| RELAY
i — ‘ =
r:m i POTENTIAL ‘ 7 E HOT |GAS SCLENOIC
p i
ReLar 1 BK R P BU I—-Lil—‘ i
RUN — . B _—
TN BU [ tt—l t:#—il i ! Y WOTOR
&earec1ToR O b4 LoSWITCH ¢ SwITEH ) PRESS I :
_J — [‘ 1 1] I CONTRCL | ]
‘ -Fj‘ MASTER  COMFRESSOR DRIVE MOTOR
START M 4 i
ra PUME TR ra
SO - ——— — — JCONT. CONT.
S -
(e‘ -+--§F= (cuncme() +
i |
\‘w / & ‘ COMP. SWITCH
_____ L
MOTCR Y Yy ¥
o 8= PACITOR
L usm: 31.( e B © FUN ) }E_
= 4
ExTE H FOTENTIAL . Dornmzkm
XTERNAL L1,.l L/l,.. R<LAY LAY |
£25241 - 010 I Prorecton sukl’) Icn»cmw * ‘L — < ) — %
COMPRESSOR THCRMOSTAT SOLENOID SOLENCID f{uw:ssm
Bin WATER HOT  GAS A2

MC35 1-88
Page 17



WIRING DIAGRAM
208-220/60/30
Water Cooled

CAUTION- MORE THAN ONE DISCONNECT MEANS MAY BE THIS UNIT MUST
o REQUIRED TO DISCONNECT ALL POWER TO THIS UNIT. BE GROUNDED

THIS UMT SHOWN IN THE TIMED

CUBE  SI2E PCRTION OF THE FREEZING CYCLE

15 AMP FUSE MAX.
e L3 | L2 L
———— T THERMOSTAT
— A\ - LINE VOLTAGE PUMP DML PUME 5 POWER
- " 208/220/%./3 FINISHING { [ RELAY
" A (a4 O ““E
*‘(\7"‘
o FINSHING TIMER aw *
r - o 3 . rRELAV Ocom _ 41
. ® et
® SW  [TueRMo [HIGH
TIMER [MOTOR cuBe| size ;‘_‘ﬂﬂsss
[CONTROL
THERNO
@ FINISHING
e RELAY MASTER
© ¥
SWITCH
FINSH
o, ®
wat R jsoLENOID] RELAT
. HOT{GAS SOLENOID
B R p BU [_ .
f u-rij—] L h FUNP NG TOoR
' 1 he »
LOSWITCH | SWITCH PRESS .
L — i L | [comnogL J
T O - “tTF T uaster cowemesson | |1 TRIVE MOTOR
| \ 1 PUMP MOTOR
PN - |
2 \*\F' -3 cosmcs 4
\\4»7 / 7 } 1 - oI }
= Ry CoMP, SWITCH
_____ - Yo
MOTCR S r——— |
— gk EX
- : FUSITE r ) B ; L
CONTACTOR
| FL}ZI g
25281 o) Pl
@ C')MDRESS()h nEWﬂsm ] l SOLEMV\J SOLENCID OMPRE SSOR
gl CONTAC TOR CONTACTOR

BIN WATE R HOT  GAS

MC35 1-88
Page 18



WIRING DIAGRAM
208-220/60/3
Air Cooled

CAUTIONS MORE THAN ONE DISCONNECT MEANS MAY BE

REQUIRED TO DISCONNZCT ALL POWER TO THIS UNIT.

15 AM FUST MAX CUBE SIZE FCWTION CF THE FREEIING CYCLE
e\ — = - T mosTAT 3 L2 u
N UINE VOLTAGE . FUNP  CRIML PUMP . FOWER
— 1T FINISHRID
l'i v 220/20¢/€0/3 | . Q MCT | (WOT
R S - N S N L_,_
| BK . | J FEJJ
i "] w R R . BK—— ! FINISHING TIMER
L= - e e R | RELAY con
] ] ®
N N - ] TIMER [LCTOR cuee| size
S 3 w = s R et S U
] — -~ 1 N
‘ sr 5 B'f—-—EK q N i . NP R S
R 3 =N T“*‘.Z{*'T-:I ! L L o | Fras SRS
L~~~i—<5-n— - i e i (3 _\\_\]_J 2 - g jo|cen{racTeR RS
[u ] I i NG M NR RS ;
: L ot 4 7'»; o :‘**‘*—-1 |
\ Y —EU— g w2 ——y i
: R " Lo ST A ‘o{\ﬁt\—\«:- )
= T e e, o ,
[TIMES htrivle) /CF' { !
[ o |
o LT
! Rt th & R s —m-—=- | ! ]
| ' f way €8 jsoLEnaD| RELAY
] r— i
: l +ooilre i
¥ ! i | :
i‘ ® B y . HOT [0AS SOLENGIC !
! BK R P .r' ' r
‘ == st |
Doswiten ) swmT ‘ l
e 1 i ) , _
MASTER  CCWFRCISCH M I BRVE NOTCR
Bl Bx
— r PUMF \/}mcmq '
BN — - -
I/ — >
\Ca F-- i N CCNTACTOR
wAr 7/ o3 con
o L _ M COME, SWITCH
MOTCR 3 v —_— J“ o
g
L— FUSITE l . Bk R
.}J, i 1 A ONTACTOR
A25562 - 009 |
: 6 CNMPRESSOR THERMOSTAT SRENIC | SHENCO OMPRE SSOR
) L 4 JCONTACTOR
BIN WATE R HOT  GAS u L

THIS UNIT MUST
B GRCUNDED

THIS UNIT SHOWN N THE TIMEO

MC35 1-88
Page 19




